

WonderFire Direct Vent Fireplace

MODEL #'S 2282, 2283

ITEM #	PART DESCRIPTION
--------	------------------

NEW METAL BURNER COMPONENTS

0005098	BURNER KIT- LP
0005097	BURNER KIT- NG
1601284	PILOT- NG C/W ELECTRODE
1601432	PILOT CONVERSION KIT NG TO LP
1601319	INJECTOR- LP
1601428	INJECTOR -NG
1601683	VALVE- LP
1601678	VALVE- NG
1601677	INTERMITTENT CONTROL
5002933	LOG SET

CERAMIC BURNER COMPONENTS

1601284	ELECTRODE AND PILOT ASSEMBLY
0005880	GAS VALVE ASSEMBLY- LP
SUBSTITUTE: 5002880 / 1202852	
N/A 0005879	GAS VALVE ASSEMBLY- NG
SUBSTITUTE: 0005097	
0005878	WIRE HARNESS KIT
SUBSTITUTE: 50002878 / (2) 1203524 / 1601285 / 2002852	
N/A 0002818	DIRECT SPARK IGNITION MODULE
SUBSTITUTE: 1601619 N/A	

NON CAST PARTS

N/A-1601441	4" FLEX PIPE
N/A-1408724	7" ELBOW PIPE
N/A-1408725	7" DIA X 2" GALV PIPE
N/A-1307301	BASE COVER
N/A-1408642	BASE HEAT SHIELD
N/A-1408643	BOTTOM
N/A-5002900	DIRECT VENT KIT II
N/A-1408742	DUCT BOX
N/A-5002916	ELBOW/TERMINAL VENT ASSEMBLY
N/A-5002917	FINISH BAG
1601341	FLEXIBLE GAS TUBING
1601289	FLUE EXTENSION PIPE
N/A-5002984	GAS LOG SET
0005860	GLASS/ FRAME/ SCREEN ASSEMBLY
N/A-1408712	HEADER HEAT SHIELD
N/A-1408739	INNER WALL PLATE
2002840	INSTRUCTION MANUAL
N/A-1408600	JUNCTION BOX HEAT SHIELD
N/A-1604422	KNOB WITH SET SCREW
N/A-1408719	LEFT AIR DEFLECTOR
N/A-5002881	MAIN ELECT. BOX ASSEMBLY
5002841	RHEO SWITCH HARNESS ASSEMBLY
N/A-1408632	RIGHT AIR DEFLECTOR
N/A-1408729	SHROUD EXTENDER
N/A-1408741	SIDE SHIELD
N/A-1408741	SIDES/BACK
1601442	SOUND ABSORBER (BETWEEN GAS VALVE & GAS TRAIN HEAT SHIELD)
5002832	SWITCH BOX ASSEMBLY
1601488	TABS FOR BURNER TO TRAY
N/A-1408740	TOP
1601367	TOP INSULATION
N/A-1408737	VENT TERMINAL MIDDLE PLATE
N/A-1408736	VENT TERMINAL OUTER PLATE
N/A-1408738	VENT TERMINAL WALL PLATE

WonderFire Direct Vent Fireplace #2282/2283

HARDWARE

QUANTITIES ARE SHOWN BEFORE EACH LOCATION. IF NO NUMBER IS GIVEN ONE IS USED.

- 1200815 1/4-20 X 1 1/2 PH FL HD
(2-FIREBOX TO COLLECTOR BOTTOM)
- 1200986 10-24 X 5/8 PH PAN HD
(2-RESET SWITCH TO SHROUD)
- 1200993 1/4-20 X 3/8 PH PAN HD
(3-FLUE EXTENSION TO PIPE, 7-BASE TO BASE HEAT SHIELD, GAS TRAIN HEAT SHIELD TO BASE COVER, BURNER TRAY TO BASE, GAS KNOB)
- 1201338 1/4-20 X 1/2 HEX HD CS
(2-COLLECTOR BOTTOM TO FIREBOX, 4-COLLECTOR DOORS TO COLLECTOR TOP, 2-CENTERS OF COLLECTOR DOORS)
- 1201374 1/4-20 X 3/4 HEX HD CS
(COLLECTOR BOTTOM TO FIREBOX, 4-COLLECTOR TOP TO COLLECTOR BOTTOM)
- 1201376 1/4-20 X 1 HEX HD CS
(4-FIREBOX EXTENSION TO FIREBOX)
- 1201378 1/4-20 X 1 1/4 HEX HD CS
(3-FIREBOX TO BASE)
- 1201704 10-16 X 1/2 HX WSHR HD TKS
(14-DUCT BOX TO SHROUD)
- 1202058 #10 X 1/2 PH PAN HD SMS
(4-SHROUD SIDES TO BACK & BOTTOM, 6-LT & RT AIR DEFLECTORS, 6-SHROUD TOP TO SIDES & BACK, 4-JNCT BOX TO SHROUD, 14-DUCT BOX TO SHROUD)
- 1203210 1/4-20 PL HEX NUT
(2-FIREBOX TO COLLECTOR BOTTOM, 2-BASE COVER TO BASE)
- 1203251 10-24 HEX NUT
(4-RESET SWITCH TO SHROUD)
- 1202474 1/4 FL WASHER
(4-FIREBOX EXTENSION TO FIREBOX, 3-FIREBOX TO BASE, COLLECTOR BOTTOM TO FIREBOX, LEFT COLLECTOR DOOR, 2-FIREBOX 2-BASE COVER TO BASE)

1601488 TAB
(2-COLLECTOR BOTTOM TO FIREBOX, 4-COLLECTOR
DOORS TO COLLECTOR TOP, 2-BURNER TRAY TO BASE)

1200811 1/4-20 X 1 1/4 PH FL HD
(2-BASE COVER TO BASE)

1200865 1/4-20 X 5/8 PH FL HD
(2-BOTTOM TO BASE)

1201692 #10 2 1/2 SL PAN HD SMS
(GAS VALVE ASSEMBLY TO GAS TRAIN HEAT SHIELD)

1208616 #6 X 1 PH PAN HD SMS
(2-DIRECT SPARK IGN. SYST. TO GAS TRAIN HEAT SHIELD)

1204867 1/32 SS CONTROL CABLE
(1.75 FT LABEL ATTACHMENT, 2.5 FT ELECTRICAL
SHUT DOWN/RESET ASS)

1204874 1/32 COPPER OVAL SLEEVE
(LABEL ATTACHMENT, ELECTRICAL SHUT DOWN/RESET ASS)

1200929 1/4-20 X 3/4 PH TRS HD
(8-SCREEN/GLASS FRAME TO FIREBOX)

1203397 3 9/16-4 1/2 SS HOSE CLAMP

1200850 1/4-20 X 1/2 HEX HD CS
(4-RAIN CAP & ELBOW ASSEMBLY)

1201797 3/8-2 SPACER
(8-RAIN CAP & ELBOW ASSEMBLY)

1201704 10-16 X 1/2 HX WSHR HD TKS
(15-RAIN CAP & ELBOW ASSEMBLY)

1202470 1/4 PL WASHER
(2-BASE COVER TO BASE)

GASKETS

- 1206114 PRESSURE RELIEF VALVE GASKET
(2-VALVE DOORS, BETWEEN FLUE EXTENSION PIPE & TOP)
- 1203588 5/16 MED DEN FIBERGLASS GASKET
3 FT BASE COVER
1 FT COLLECTOR TOP
5 FT FIREBOX EXTENSION
4.5 FT FIREBOX EXTENSION TO FIREBOX
3.5 FT BOTTOM COLLECTOR
- 1203524 SILICONE GASKET
1-MOUNTED TO BASE
1-MOUNTED TO BASE DOOR
- 7000909 3/4" FLAT WINDOW GASKET
2.04 FT WRAPPED TWICE AROUND THE FLUE EXTENSION PIPE
- 1601285 TUBE SILICONE

www.woodmanspartsplus.com